Intertek

TEST REPORT

Sample Description :
FES IR A
Two Submitted Sample Said To Be Sustans Ball Fiber Filling Material, Wrapped And Quilted,Size 40cm*40cm,
70g Filling Material(3.6dte*30mm), 437g/m? ,Marked As (A) Tested Sample And (B) Control Sample.
HPGE NI BRI AR, AT AL 414, E 40cm*40cm, 70g $H 75 4)(3.6dte*30mm), v Y 437g/m?,
FRAC A (A)TURAE A (BY X LEFE o
Applicant’s Provided Care Instruction/Label :
FE AN BTS2 K UebR %5
Machine Wash In 30°C, Screen Dry
30 KL, ~FEBET
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Date Received/Date Test Started
FEAT H IR 45 H
Standard

bRtk

Order No.

JE L

Style No.

KT

Buyer's Name

XE

Manufacturer’'s Name
AP R 44
Document Accordance
FlE W s

Test Type

56 2

Ref.

2014-01-15
201441 H 15 H
AATCC

STS360030-1H2-PHJ

Commission Test (Submitted Test)

AR S CEFFAR 45)

Conclusion:
2

Appearance After Wash(ZKit 5 4hW)

Note : M = Commercially Acceptable
#HVE: M = gk B

C = Conform Label

C = fahr%

A (®)
M -
F = Fail
F= Ak
N/A = Not Applicable
N/A = ANi&H

# = No Comment

# = WA
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Tests Conducted (As Requested By The Applicant)
SRR P BE LT I 4 i N SR AT

1 Appearance After Wash (12 Minutes Machine Wash At 80°F, Normal Cycle, In AATCC 1993 Detergent Solution,

Followed By Screen Dry):
IKBEJEHMI (12 4350 80°F HLyk , I AATCC 1993 i ik IV, 485 18l 1):

(A)

After Three Washes

Ve G

Observation :

U

-No Obvious Fading Was Found On The Washed Sample.

KU I HAE dt AT RE 1D

-No Padding Fibre Was Found Penetrating Through The Face/Backing/Stitching.
TELWIRIRIM . I G20 RA RINETE.

-Slight Matting Or Bunching Up Of Padding Was Found.
KRIABIMHIERZR 5 .

The General Appearance Of The Washed Sample Was Acceptable.
IR JE BIAE ] L2

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action.
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly
contained in the terms and conditions governing Intertek’s provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

IR TE T T ANIHT R/ F T LGN (7 AR FL I L, DRI RIRAT T T 59 iR o K TARTR 7%, Intertek PXT 5 S LISFIIIEFIA G AT i (TP HAL TE (T, Intertek X1 2 /" th R - /iy
HE N ZEPEIRFS HIF 115 A I IME PRI T o Intertek I FEATR % 1 H1 R T 5 1140 1H 2 ST AT )3 2G5 5 B CHI P (R eak o Intertek F 1 T B OB HIHEl LA T, 4
XS AT 25 7119 2 TR 25 4T KHIEFTIEKARAAAE AT TN, CAF I (R I T, B URIR 45 R X 4] Intertek /™ . 2 26U E 912517 T 1k -
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